
Replacement Parts List

Power Pack  
Frame Assembly

Frame Assembly Replacement Parts List for  
Models GR2000, GR2100, GR3000 and GR3100

IN974900AV 6/10© 2010 Campbell Hausfeld / Scott Fetzer For parts, product & service information
visit www.chpower.com 

1-800-746-5641

1148

14

61

13

26

49

53

12

29

15

50

41

64

77

59

30
73

72
32

76

74

75

18

38

67

45

65

17

46 23

20

22

709

24

69

63 33

68

1

36

37

42

3540

19

4334

51

66

27

57

2

39

21

28

54

62

7

16

8

4

60
3

5

71

31

6

47

10

56

58

55 52

44

25



2

Replacement Parts List

www.chpower.com

For Replacement Parts or Technical Assistance, Call 1-800-746-5641

Please provide following information:	 Address any correspondence to:
- Model number	 Campbell Hausfeld	
- Serial number	 Attn: Customer Service
- Part description and number as shown in parts list	 100 Mundy Memorial Drive

	 Mt. Juliet, TN 37122  U.S.A.

Replacement Parts List

1 Check valve CV003205AV 1
2 Easy drain assembly D-140501AV 2
3 Pump belt guard GW004210KK 1
4 Engine air baffle GW004215KK 1
5 Pump shaft cover GW004216KK 1
6 Battery box GW004230KK 1
7 Battery hold down bracket GW004235SJ 1
8 Battery GW004237AV 1
9 Muffler box GW004240KK 1
10 Hood GW004290JJ 1
11 Hood pin GW004291AD 1
12 Fuel tank spill rail GW004415KK 1
13 Fuel cap GW004430AV 1
14 Fuel tank GW004431KK 1
15 Canister support GW004434KK 1
16 Fuel tank support GW004435KK 1
17 Axle GW004595AD 4
18 Frame GW004600KK 1
19 Air tank GW004700JJ 2
20 Disc brake GW004812AD 2
21 LH brake lever GW004820AD 1
22 RH brake lever GW004821AD 1
23 Toggle plate GW004830AD 2
24 Handle GW004880KK 1
25 Canister bracket GW004974AV 1
26 Carbon canister GW004977AV 1
27 Rivet nut - 1/4-20 MJ105205AV 19
28 Plastic spacer MJ105308AV 4
29 Bearing, PM bronze flange MJ108302AV 1
30 Armour plated bushing MJ110101AV 4
31 Rubber ring MJ101102AV 4
32 Steel tube MJ110103AG 4
33 Plastic bumber MJ110305AV 2
34 Extension spring MJ113001AV 2
35 Tube - 16 inch long MJ115000AV 1
36 SS braided PTFE tube - 1/2 inch 

37° flare 17-1/2 inch long
MJ115001AV 1

37 SS braided PTFE tube - 1/2 inch 
37° flare 17-1/2 inch long

MJ115001AV 2

38 Rubber bumper ST115700AV 2
39 Wheel, pneumatic - 12 inch OD 3/4 

inch bore
WA132000AV 4

40 Tube fitting - 1/8 NPT to 1/4 inch 
tube 

-- 1

	Ref.		  Part 
	No.	 Description	 No.	 Qty.

	Ref.		  Part 
	No.	 Description	 No.	 Qty.

41 Elbow - 1/4 NPT to 1/4 nipple -- 2
42 Elbow - 3/8 NPT to 1/2 inch 37° 

flare 
-- 1

43 Elbow - 1/2 NPT to 1/2 inch 37° 
flare

-- 2

44 Tee - 1/2 NPT to 1/2 inch 37° flare -- 1
45 Face bushing - 3/4 NPT to 1/2 NPT -- 1
46 Hitch pin clip -- 4
47 Cotter pin - 1/8 x 1 inch -- 4
48 Emission hose - 1/4 inch ID -- 2
49 Hose clamp - 10 MM -- 4
50 Retaining ring - 1/2 inch -- 1
51 Retaining ring - 3/8 inch -- 2
52 Hex sheet metal screw - #10 x 1/2 

inch
-- 17

53 Hex sheet metal screw - #10 x 3/4 
inch 

-- 4

54 Pan head screw - 1/4-20 x 1/2 inch -- 12
55 Hex bolt - 1/4-20 x 3/4 inch -- 7
56 Hex bolt - 1/4-20 x 1-1/4 inch -- 2
57 Hex bolt - 1/4-20 x 3-1/2 inch -- 8
58 Flange nut - 1/4-20 -- 8
59 Nylock nut - 1/4-20 -- 2
60 Flat washer - 1/4 -- 13
61 Star washer - 1/4 -- 1
62 Hex bolt - 5/16-18 x 1-1/4 inch -- 9
63 Flange nut - 5/16-18 -- 1
64 Nylock nut - 5/16-18 -- 8
65 Wing nut - 5/16-18 -- 1
66 Flat washer - 5/16 -- 2
67 Star washer - 5/16 -- 1
68 Hex bolt - 3/8-16 x 1-3/4 inch -- 2
69 Nylock nut - 3/8-16 -- 4
70 Flat washer - 3/8 -- 6
71 Wave washer - 3/8 -- 2
72 Hex bolt - 1/2-13 x 3 inch -- 4
73 Nylock nut - 1/2-13 -- 4
74 Washer - 1/2 -- 2
75 Flat washer - 0.765 inch ID -- 8
76 Washer - 2.00 inch OD x 0.531 inch 

ID x 0.134 inch thick 
-- 4

77 Voltage regulator/rectifier Contact Honda 1
-- Standard hardware item


